
فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Albendazole Tablet (chewable): 400 mg. 94/5/1
Mebendazole Tablet (chewable): 100 mg 94/5/1

Albendazole Tablet (chewable): 400 mg. 94/5/1

Praziquantel Tablet: 600 mg. 94/5/1

Penicillin G potassium Powder for injection: 5 million units, 1million units 94/5/1
Penicillin G Benzathine Powder for injection: 1.2 million units 94/5/1
Penicillin G benzathine + Penicillin G 
Procaine + Penicillin G potassium 

Powder for injection: 600000 IU + 300000 IU + 
300000 IU in vial.

94/5/1

PenicillinG Procaine * Powder for injection: 400000 IU ,800000 IU

* Procaine benzylpenicillin is not recommended as 
firsline treatment for neonatal sepsis except in 
settings with high neonatal mortality, when given by 
trained health workers in cases where hospital care 

94/5/1

cloxacillin Capsule: 500 mg                                        Powder 
for injection: 500 mg

94/5/1

Ampicillin Powder for injection: 500 mg; 1 g 94/5/1
Ampicillin + sulbactam Powder for injection: 1000mg+ 500mg 94/5/1

Amoxicillin Powder for oral liquid:  250 mg /5 ml            
Capsule: 250 mg; 500 mg (as trihydrate).

94/5/1

National Formulary Shahid Beheshti Hospital                 Kashan 
Univercity of Medicine

 ANTI-INFECTIVE MEDICINE (SYSTEMIC)
ANTHELMINTICS

Antifilarials

Antischistosomais and Other Antitrematode Medicines

PENICILLINS
Natural Penicillins

Penicillinase- Resistant Penicillins

Aminopenicillins
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Amoxicillin / Clavulanic Acid

Powder for oral liquid: 125 mg amoxicillin + 
31.25 mg clavulanic acid/5 ml , 250 mg amoxicillin 
+ 62.5 mg clavulanic acid/5 ml , 200mg amoxicillin 
+ 28.5 mg clavulanic acid/5 ml, 600mg amoxicillin 
+ 42.9 mg clavulanic acid/5 ml                                   
       Tablet: 500 mg (as trihydrate) + 125 mg (as 
potassium salt).

94/5/1

Piperacillin/ Tasobactam Powder for injection: 2g/0.25g, 3g/0.375g, 4g/0.5g 94/5/1

Cefazolin* a Powder for injection: 500mg, 1g, a >1 month.* For surgical prophylaxis. 94/5/1

Cefixime Caplet: 200 mg, 400 mg (as trihydrate).     Powder 
for suspention :100mg/5ml, 200mg/5ml

94/5/1

Ceftriaxone*a Powder for injection:500 mg; 1 g (as sodium salt) 
in vial.

a >41 weeks corrected gestational age. *3rd 
generation cephalosporin of choice for use in 
hospitalized neonates.* Do not administer with 
calcium and avoid in infants with 

94/5/1

Cefotaxime Powder for injection: 500 mg , 1g 94/5/1
Ceftazidime Powder for injection: 500mg , 1 g 94/5/1
Ceftizoxime Powder for injection: 500mg , 1 g 94/5/1

Extended- Spectrum Penicillins

CEPHALOSPORINS AND RELATED ANTIBIOTICS

CARBAPENEM
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

imipenem* + cilastatin* Powder for injection: 250 mg + 250 mg , 500 mg 
+ 500 mg

*Only listed for the treatment of life‐threatening 
hospital‐based infection due to suspected or proven 
multidrug‐resistant infection.                                       

94/5/1

Meropenem* Powder for injection: 500 mg; 1 g in vial. *Meropenem is indicated for the treatment of 
meningitis and is licensed for use in children over 

94/5/1

Nalidixic Acid Tablet: 500mg 94/5/1

Ciprofloxacin* Solution for IV infusion: 200 mg/100ml               
Tablet: 250 mg, 500 mg

* applies to adults only. 94/5/1

Levofloxacin (TAVANEX®) Tablet: 500 mg 94/5/1
Gemifloxacin (Factive®) Tablet: 320 mg 94/5/1
Ofloxacin Tablet: 200 mg, 300mg 94/5/1

Tetracycline Capsule: 250 mg 94/5/1

Doxycycline a Capsule: 100 mg a Use in children <8 years only for life-threatening infections 
when no alternative exists.

94/5/1

Azithromycin Capsule: 250 mg; 500 mg (anhydrous).          Oral 
liquid: 200 mg/5 ml.

94/5/1

Clarithromycin Capsule: 500 mg.* * For use in combination regimens for eradication 
of H. Pylori in adults.

94/5/1

 Erythromycin
Powder for oral liquid: 200 mg/5 ml (as ethyl 
succinate).                                                      
Tablet: 200 mg, 400 mg (as ethyl succinate).

94/5/1

Teicoplanin (Targocide®) Injection: 200mg,400mg 94/5/1
Vancomycin Powder for injection: 500 mg. 94/5/1
Colistimethate (clomycine®) Powder for injection: 1million units 94/5/1

Metronidazole
Injection: 500 mg in 100 ml vial.                      
Oral liquid: 125 mg (as benzoate)/5 ml.         
Tablet: 200 mg to 500 mg.

94/5/1

Nitrofurantoin Oral liquid: 25 mg/5 ml                                    
Tablet: 100 mg.

94/5/1

Sulfadiazine Tablet: 500 mg. 94/5/1

TETRACYCLINES

MACROLIDES

Other Antibacterials

FLUROQUINOLONES

QUINOLONES
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Sulfamethoxazole + Trimethoprim(Co-
trimoxasole)

Injection:400 mg + 80 mg/ 5ml                       Oral 
liquid: 200 mg + 40 mg/5 ml.               Tablet: 400 
mg + 80 mg

94/5/1

Clindamycin Capsule: 150 mg (as hydrochloride), 300mg      
Injection: 300 mg (as phosphate)/2ml.

94/5/1

Amikacin Injection: 100 mg; 500 mg 94/5/1
Gentamicin Injection: 20 mg/2ml;  40mg/2ml; 80 mg /2ml 94/5/1
Streptomycin Powder for injection: 1 g 94/5/1

Amphotericin B Powder for injection: 50 mg in vial. 94/5/1
Caspofungin Powder for injection: 50 mg, 70mg 94/5/1
 Fluconazole Capsule: 50 mg , 100 mg, 150 mg. 94/5/1
Griseofulvin Capsule: 250 mg 94/5/1
Itraconazole Capsule 100 mg 94/5/1
Ketoconazole Tablet: 200 mg 94/5/1
Nystatin Oral liquid: 100 000 IU/ml 94/5/1
Psaconazole (Noxafil®) Oral suspention: 40mg/ml 94/5/1
Voriconazole Tablet: 50 mg 94/5/1

Clofazimine Capsule: 50 mg; 100 mg. 94/5/1
Dapsone Tablet: 25 mg; 50 mg; 100 mg. 94/5/1
Rifampin Capsule: 150 mg; 300 mg. 94/5/1

Ethambutol Tablet: 400 mg (hydrochloride). 94/5/1
Isoniazid Tablet: 100 mg to 300 mg. 94/5/1
Pyrazinamide Tablet: 500 mg. 94/5/1
Rifampin Capsule 150 mg; 300 mg. 94/5/1
Streptomycin Powder for injection: 1 g (as sulfate) in vial. 94/5/1

Amikacin injection: 100 mg; 500 mg 94/5/1

LINCOSAMIDES

AMINOGLYCOSIDES

Antifungal medicines

Antileprosy medicines

Antituberculosis medicines

Reserve secound line drugs for the treatment of multi drug resistant tuberculosis (MDRTB) 
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Levofloxacin * Tablet: 250 mg; 500 mg. * ofloxacin may be an alternative based on 
availability and programmed considerations.

94/5/1

Streptomycin Powder for injection: 1 g (as sulfate) in vial. 94/5/1

 Acyclovir Powder for injection: 250 mg  in vial                    
Tablet: 200 mg., 400 mg

94/5/1

Valacyclovir Tablet: 450 mg 94/5/1

Lamivudine (3TC) Oral liquid: 50 mg/5 ml.                               
Tablet: 150 mg.

94/5/1

Tenofovir (TDF) Tablet: 300 mg 94/5/1

Zidovudine (ZDV or AZT)
Capsule: 100 mg; 250 mg.                               Oral 
liquid: 50 mg/5 ml.                                 Solution 
for IV infusion: 10 mg/ml in 20ml vial    Tablet:

94/5/1

Efavirenz (EFV or EFZ) a Capsule: 50 mg; 100 mg; 200 mg                  
Tablet: 600 mg.

a >3 years or >10 kg weight. 94/5/1

Indinavir (IDV) Capsule: 400 mg 94/5/1

Amantadine Capsule:  100 mg 94/5/1
Ganciclovir Injection: 500 mg 94/5/1

Oseltamivir*(Tamiflue) Capsule: 75 mg (as phosphate).

* Oseltamivir should be used only in compliance 
with the WHO treatment guidelines, i.e. (1) for 
treatment of patients with severe or progressive 
clinical illness with confirmed or suspected 
influenza pandemic (H1N1) 2009, (2) for the 
treatment of patients with confirmed or suspected 
but uncomplicated illness due to pandemic 
influenza virus infection who were in higher risk

94/5/1

Ribavirin* Capsule:  200 mg * For the treatment of viral hemorrhagic fevers only. 94/5/1
Valganciclovir (Valcyte®) Tablet: 450 mg. 94/5/1

Pegylated interferon alpha (2a or 2b) Vial or prefilled syrings:180µg (peginterferon 
alfa-2a), 80µg (peginterferon alfa-2b)

94/5/1

 Non-Nucleoside Reverse Transcriptase Inhibitors

 Protease Inhibitors

Other Antivirals

Nucleoside/Nucleotide reverse transcriptase inhibitors

Antiherpes medicines
ANTIVIRAL AGENTS
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Zanamivir Powder Inhalation: 5mg 94/5/1

 metronidazole
Injection: 500 mg in 100 ml vial.                         
Oral liquid: 125 mg (as benzoate)/5 ml                
Tablet: 250 mg.

94/5/1

Tinidazol Tablet: 250 mg. 94/5/1

amphotericin B Powder for injection: 50 mg in vial. As sodium deoxycholate or liposomal complex. 94/5/1

paromomycin Solution for intramuscular injection: 750 mg of 
paromomycin

94/5/1

sodium stibogluconate or meglumine 
antimoniate (Glucantime®)

Injection: 100 mg/ml, 1 vial = 30 ml or 30%, 
equivalent to

approximately 8.1% antimony (pentavalent) in 5‐ml ampoule. 94/5/1

Sulfadiazine. Tablet: 500 mg 94/5/1

Sulfamethoxazole + trimethoprim (co-
trimoxasole)

Injection: 80 mg + 16 mg/ml in 5 ml ampoule    
Oral liquid: 200 mg + 40 mg/5 ml                 
Tablet: 400 mg + 80 mg

94/5/1

carboplatin Injection: 50 mg/5 ml; 150 mg/15 ml; 450 mg/45 
ml; 600 mg/60 ml.

94/5/1

carmustin Powder for injection: 100 mg 94/5/1
chlorambucil Tablet: 2 mg. 94/5/1

cyclophosphamide Powder for injection: 500 mg in vial.                 
Tablet: 25 mg.

94/5/1

cisplatin Powder for injection: 10 mg, 50mg 94/5/1
dacarbazine Powder for injection: 100 mg in vial. 94/5/1
ifosfamide Powder for injection: 1 g vial; 2 g vial. 94/5/1

melphalan Powder for injection: 50mg                              
Tablet: 2 mg.

94/5/1

oxaliplatin Powder for injection: 50 mg, 100mg 94/5/1

ANTIPROTOZOAL AGENTS
 Antiamoebic and antigiardiasis medicines

2) ANTINEOPLASTIC & IMMUNOSUPPRESSIVES
Cytotoxic and adjuvant medicines
Antineoplastic agent : Alkylating agent

Antineoplastic agent : Anthracycline agent

 Antileishmaniasis medicines

Antipneumocystosis and antitoxoplasmosis medicines
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

daunorubicin. Powder for injection: 50 mg (hydrochloride) 94/5/1
doxorubicin Powder for injection: 10 mg; 50 mg 94/5/1
idarubicine Powder for injection: 5 mg; 10 mg 94/5/1
mitoxantrone Injection: 20 mg/10 ml; 94/5/1

flutamide Capsule: 125 mg 94/5/1

bleomycin Powder for injection: 15 mg (as sulfate) in vial. 94/5/1
dactinomycin Powder for injection: 500 micrograms in vial. 94/5/1
mitomycin Powder for injection: 2mg, 5 mg; 10 mg, 40mg 94/5/1

Capecitabine( xeloda®) Tablet: 150 mg, 500mg 94/5/1
cytarabine Powder for injection: 100 mg in vial. 94/5/1
fludarabin Powder for injection: 50 mg 94/5/1
fluorouracil Injection: 50 mg/ml in 5ml ampoule. 94/5/1

gemcitabin Injection: 2g/52.6 ml;                                         
Powder for injection:200mg, 1g

94/5/1

Hydroxyurea Capsule :500 mg 94/5/1
mercaptopurine Tablet: 50 mg. 94/5/1

methotrexate Injection: 5 mg/2 ml; 50 mg/2ml                     
Tablet (scored): 2.5mg, 5mg

94/5/1

thioguanine Tablet: 40 mg. 94/5/1

docetaxel Injection: 20 mg; 40 mg/2ml, 80mg, 140mg/7ml,     
160mg/16ml

94/5/1

paclitaxel Injection: 30 mg/5 ml; 150 mg/25ml, 300mg/50ml 
Powder for injection:100mg

94/5/1

Letrozole (femara®) Tablet: 25 mg. 94/5/1

tamoxifen Tablet: 10 mg; 20 mg 94/5/1

Antineoplastic agent : Antibiotic agent

Antineoplastic agent : Anti metablite agent

Antineoplastic agent : Anti microtubular agent

Antineoplastic agent : Aromatase inactivator agent

Antineoplastic agent : Anti androgen agent

Antineoplastic agent : Estrgen Receptor Antagonist agent 

Antineoplastic agent : Hormone agent 
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

flutamide Capsule: 125 mg 94/5/1
megestrol Tablet: 20 mg 94/5/1
methylprednisolone Injection: 500 mg (as sodium succinate) in vial 94/5/1
prednisolone Tablet: 5 mg; 50 mg. 94/5/1
tamoxifen Tablet: 10 mg; 20 mg 94/5/1
triptorelin (Decapeptyl®) Injection: 3.75mg 94/5/1

carboplatin Injection: 50 mg/5 ml; 150 mg/15 ml; 450 mg/45 
ml; 600 mg/60 ml.

94/5/1

etoposide Capsule: 100 mg                                                
Injection: 20 mg/ml in 5ml ampoule.

94/5/1

methotrexate Injection: 5 mg/2 ml; 50 mg/2ml                       
Tablet (scored): 2.5mg, 5mg

94/5/1

mitoxantrone Injection: 20 mg/10 ml; 94/5/1

Arsenic Trioxide   0.1% Injection: 10mg/10 ml; 94/5/1
Talc (sterile powder) Vial: 5g 94/5/1

Bevacizumab( Avastin®) Injection solution concentrated: 400mg 94/5/1
Burtezomab (Velcade®) Vial: 3.5mg 94/5/1
cetuximab Injection: 2 mg/ml (50ml, 100ml) 94/5/1
Infliximab (Remicade®) Injection: 100 mg vial 94/5/1
Rituximab (Mabtra®) Injection: 10 mg/ml (50ml, 10ml) 94/5/1
Trastuzumab (Herceptin®) Injection: 440 mg vial 94/5/1

94/5/1
94/5/1

irinotecan Powder for injection: 40 mg, 100mg 94/5/1

paclitaxel 
Injection: 30 mg/5 ml; 150 mg/25ml, 300mg/50ml   
                                                           Powder for 
injection:100mg

94/5/1

vinblastine Powder for injection: 10 mg (sulfate) in vial. 94/5/1
vincristine Powder for injection: 1 mg; 5 mg (sulfate) in vial. 94/5/1

docetaxel 

Antineoplastic agent : Monoclonal Antibody agent

Antineoplastic agent : Nautral Source agent (Plant sources)
Injection: 20 mg; 40 mg/2ml, 80mg, 140mg/7ml, 
160mg/16ml

Antineoplastic agent : Irritant agent

Antineoplastic agent : Miscellaneous agent

8



فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Vinorelbine (Navelbine®)
Capsule 20 mg, 30mg                                        
Injection solution concentrated: 10mg/ml, 
50mg/50ml

94/5/1

asparaginase Powder for injection: 10 000 IU in vial. 94/5/1

Imatinib Tablet: 100 mg, 400mg 94/5/1

carmustin Powder for injection: 100 mg 94/5/1
cisplatin Powder for injection: 10 mg, 50mg 94/5/1
dactinomycin Powder for injection: 500 micrograms in vial. 94/5/1
daunorubicin. Powder for injection: 50 mg  in vial 94/5/1
mitoxantrone Injection: 20 mg/10 ml; 94/5/1
vinblastine Powder for injection: 10 mg (sulfate) in vial. 94/5/1
vincristine Powder for injection: 1 mg; 5 mg (sulfate) in vial. 94/5/1

Vinorelbine (Navelbine®) Injection solution concentrated: 10mg/ml, 
50mg/50ml

94/5/1

allopurinol Tablet: 100 mg; 300 mg. 94/5/1

calcium folinate (Leucovorine) Injection: 3 mg/ml in 10ml , 200m g                     
Tablet: 15 mg.

94/5/1

mesna Injection: 100 mg/ml in 4ml 94/5/1

Aprepitant (Abitant®) Capsule: 40 mg, 80mg, 125mg 94/5/1
amitriptyline Tablet: 10 mg; 25 mg. 94/5/1
Promethazine Injection: 50 mg/2ml 94/5/1

dexamethasone 
Injection: 4 mg/ml in 1 ml ampoule (as disodium 
phosphate salt).                                                     
Tablet: 0.5 mg.

94/5/1

diazepam Injection: 5 mg/ml.                                          
Tablet: 5 mg; 10 mg.

94/5/1

fluoxetine a Capsule: 20 mg (as hydrochloride). a >8 years. 94/5/1

granisetron Injection: 3 mg/3ml                                              
Tablet: 1mg

94/5/1

Antineoplastic agent : Vesicant agent

Adjuvant medicines for chemotherapy

Medicines used in palliative care

Antineoplastic agent : Protein Synthesis Inhibitor agent

Antineoplastic agent : Tyrosin Kinase Inhibitor agent
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

hydrocortisone Powder for injection: 100 mg (as sodium 
succinate) in vial.

94/5/1

hyoscine -N-butyl bromide Injection:20 mg/ml. 94/5/1

ibuprofen a Oral liquid: 200 mg/5 ml.                                     
Tablet: 200 mg; 400 mg; 600 mg.

a Not in children less than 3 months. 94/5/1

midazolam Injection: 5 mg/ml. 94/5/1
morphine Injection: 10 mg/ml. 94/5/1

ondansetron  a
Injection: 2 mg base/ml in 2 ml ampoule (as 
hydrochloride).                                              Tablet: 
Eq 4 mg base.

a >1 month. 94/5/1

pamidronate Injection: 90 mg/10ml 94/5/1
senna Tablet: 550 mg (equivalent to 15 mg sennoside B) 94/5/1
Zoledronic acid Injection: 4 mg/5ml 94/5/1

Antithymocyte globulin ( rabbit) Powder for injection: 25 mg in vial. 94/5/1
azathioprine Tablet (scored): 50 mg. 94/5/1
cyclosporine(neoral®) Capsule: 25mg 94/5/1

methotrexate Injection: 5 mg/2 ml; 50 mg/2ml                          
Tablet (scored): 2.5mg, 5mg

94/5/1

Mycophenolate (cellcept®) Capsule: 250mg                                              
Tablet: 500 mg

94/5/1

thalidomide Tablet: 100 mg 94/5/1

captopril Tablet: 25 mg, 50mg 94/5/1
enalapril Tablet: 5 mg, 20mg (as hydrogen maleate). 94/5/1

losartan Tablet: 25 mg, 50mg 94/5/1
valsartan Tablet: 80 mg, 160mg 94/5/1

CARDIAC GLYCOSIDES

3) CARDIOVASCULAR MEDICINES
RENIN ANGIOTENSION SYSTEM ANTAGONISTS
ANGIOTENSIN CONVERTING ENZYME (ACE) INHIBITORS 

ANGIOTENSIN II RECEPTOR ANTAGONISTS (ARBs)

INOTROPIC AGENTS

 Immunosuppressive medicines
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

digoxin
Injection: 250 micrograms/ml in 2 ml                 
Oral liquid: 50 micrograms/ml.ampoule.          
Tablet: 62.5 micrograms; 250 micrograms.

94/5/1

milrinone Injection: 10mg/10 ml 94/5/1

atenolol Tablet: 50 mg , 100 mg 94/5/1
esmolol Injection: 100 mg/10 ml. 94/5/1
metoprolol Succinate (Metohexal®) Tablet: 47.5 mg 94/5/1
metoprolol tartrate (Metoral®) Tablet: 50mg 94/5/1

propranolol Injection: 1 mg/1 ml.                                       
Tablet: 10 mg , 20 mg, 40 mg.

94/5/1

sotalol Tablet: 80 mg 94/5/1

carvedilol Tablet: 6.25mg, 12.5mg 94/5/1
labetalol Injection: 100 mg/ 20 ml 94/5/1

clonidine Tablet: 0.2 mg 94/5/1

Methyldopa* Tablet: 250mg

* Methyldopa is listed for use in the management of 
pregnancy induced hypertension only. Its use in the 
treatment of essential hypertension is not 
recommended in view of the availability of more 
evidence of efficacy and safety of other medicines.

94/5/1

prazosin Tablet: 1 mg, 5mg 94/5/1
terazosin Tablet: 2 mg, 5mg 94/5/1
tamsulosin Capsule: 0.4mg 94/5/1

procainamide Injection: 1 g/10 ml. 94/5/1
quinidine Tablet: 200 mg, 300mg 94/5/1

ANTIADRENERGIC AGENTS- PERIFERALLY ACTING
ALPHA- ADRENERGIC BLOCKERS 

ANTI ARRHYTHMIC AGENTS
GROUP IA

Phosphodiesterase Enzyme Inhibitor

ANTI ADRENERGIC / SYMPATHOLYTICS
BETA ADRENERGIC  BLOCKING AGENTS

ALPHA/ BETA ADRENERGIC BLOCKING AGENTS

ANTIADRENERGIC AGENTS- CENTRALLY ACTING
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

lidocaine Injection: 100 mg/5 ml 94/5/1
mexiletine Capsule: 150mg, 200mg 94/5/1
phenytoin Injection: 250 mg/5 ml 94/5/1

Flecainide (TAMBOCUR®) Tablet: 100 mg 94/5/1
propafenone Tablet: 150 mg, 300mg 94/5/1

propranolol Injection: 1 mg/1 ml.                                         
Tablet: 10 mg , 20 mg, 40 mg.

94/5/1

esmolol Injection: 100 mg/10 ml. 94/5/1

amiodarone
Injection: 50 mg/ml in 3 ml ampoule 
(hydrochloride).Tablet (HCl): 200 mg; 
(hydrochloride).

94/5/1

sotalol Tablet: 80 mg 94/5/1

adenosine Injection: 6mg/2ml 94/5/1
verapamil Injection: 5mg/2ml 94/5/1

amlodipine Tablet: 5 mg 94/5/1
diltiazem Tablet: 60 mg , 120mg (ER) 94/5/1
nifedipine Tablet: 10 mg 94/5/1

nimodipin Injection: 10mg/50 ml.                                      
Tablet: 30 mg

94/5/1

verapamil Injection: 5mg/2 ml.                                   
Tablet:40 mg

94/5/1

cholestyramine Sachet: 4g 94/5/1

atorvastatin Tablet: 10mg , 20mg , 40 mg 94/5/1
lovastatin Tablet: 20 mg 94/5/1
simvastatin Tablet: 20 mg. 94/5/1

HMG-COA REDUCTASE INHIBITORS

GROUP II

GROUP III

GROUP IV

CALCIUM CHANNEL BLOCKERS

ANTI HYPERLIPIDEMIC AGENTS
BILE ACID SEQUESTRANTS

GROUP IB

GROUP IC
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

fenofibrate Capsule: 200mg                                                    
Tablet: 100 mg

94/5/1

gemfibrozil Capsule: 300mg, 450mg 94/5/1
ezetimibe Tablet: 10 mg 94/5/1

Isosorbide dinitrate Tablet:10mg, 40 mg 94/5/1
Isosorbide mononitrate Tablet:30mg, 60 mg 94/5/1

nitroglyserine Injection: 10mg/ml , 5mg/5ml                                
Pearl (sublingual): 400 micrograms.

94/5/1

Hydralazine*
Injection: 20 mg                                                   
Tablet: 10 mg, 25mg, 50mg

* Hydralazine is listed for use in the acute 
management of severe pregnancyinduced 
hypertension only. Its use in the treatment of 
essential hypertension is not recommended in view 
of the availability of more evidence of efficacy and 

94/5/1

isoxsuprine Tablet: 10 mg 94/5/1
papaverine Injection: 40 mg/ml 94/5/1

bosentan Tablet: 125mg 94/5/1
minoxidil Tablet: 10 mg, 2.5mg 94/5/1

dobutamine Injection: 250 mg vial 94/5/1
dopamine Injection: 40 mg/ml (hydrochloride) in 5 ml vial. 94/5/1
ephedrine Injection: 50 mg/1ml 94/5/1

epinephrine (adrenaline) Injection: 100 micrograms/ml (as acid tartrate or 
hydrochloride) in 10 ml ampoule.

94/5/1

isoproterenol Injection: 0.2 mg/ml 94/5/1

Norepinephrine bitartrate Injection: 10 mg/10ml (as 5mg norepinephrine 
base)

94/5/1

phenylephrine Injection: 10 mg/1ml 94/5/1

Sodium polystyrene sulfonate Powder for suspension: bulk 94/5/1

VASOPRESSORS USED IN SHOCK

POTASSIUM REMOVING RESINS

FIBRIC ACID DERIVATIVES

VASODILATORS
NITRIATES

PERIFERAL VASODILATORS

ENDOTHELIN RECEPTOR ANTAGONIST 
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Cardioplegic solution* Solution for Injection: (163mg+ 60mg+ 14mg)/ml *containe (MgCl+ KCl+ Procaine) 94/5/1

Alprostadil (prostaglandin E1) Injection: 20 µg, 500µg/ml 94/5/1

Sodium tetradecyl sulfate (Trombovare®) Injection: 10mg/ml, 30mg/ml 94/5/1

phentolamine Injection: 10mg/ml 94/5/1

Nitroprusside Powder forInjection: 50 mg vial. 94/5/1

Caffeine citrate Injection: 30mg/ml 94/5/1
doxapram Injection: 100mg/5ml 94/5/1
Methylphenidate (RITALIN®) Tablet: 5mg, 10 mg 94/5/1

sibutramine capsule: 10 mg, 15mg 94/5/1

alfentanil Injection:500µg/1ml 94/5/1
buprenorphine Tablet: 2mg 94/5/1
codeine + acetaminophen Tablet:10mg+325mg 94/5/1
fentanyl Injection: 500µg/10ml 94/5/1

methadone Injection: 10 mg                                            
Tablet:5mg ,20mg, 40mg

94/5/1

morphine Injection: 10 mg (as sulfate) in 1 ml ampoule. 94/5/1

pethidin (meperidin) Injection: 50 mg/1ml. 94/5/1

remifentanil Vial: 1mg 94/5/1
pentazocine Injection: 30mg/ml 94/5/1
sufentanil Injection: 50µg/10ml 94/5/1
tramadol Injection: 100mg/2ml 94/5/1

NONNARCOTIC ANALGESIC

AGENTS FOR HYPERTENSIVE EMERGENCIES

4) CENTRAL NERVOUS SYSTEM AGENTS
CNS STIMULANTS
Analeptics

Anorexiants

OPIOID ANALGESICS

CARDIOPLEGIC SOLUTIONS

AGENTS FOR PATENT DUCTUS ARTERIOSUS 

SCLEROSING AGENTS

AGENTS FOR PHEOCHROMOCYTOMA 
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

aspirin* Suppository: 325 mg                                           
Tablet: 100 mg to 325 mg.

* For use for rheumatic fever, juvenile arthritis, 
Kawasaki disease.

94/5/1

acetaminophen* (paracetamol)

Injection: 1g                                                      
Oral liquid: 125 mg/5 ml                        
Suppository: 125 mg, 325mg                                   
Tablet: 325 mg to 500 mg.

* Not recommended for aninflammatory use due to 
lack of proven benefit to that effect.

94/5/1

diclofenac 

Injection:75mg/3ml                                              
Suppository: 100mg                                       
Topical Gel: 1%                                           Tablet: 
25mg, 50mg,100 mg

94/5/1

ibuprofen a
Injection: 400mg, 800mg                                   
Oral liquid: 200 mg/5 ml                                
Tablet: 200 mg; 400 mg..

a >3 months. 94/5/1

Indomethacin 
Capsules: 25 mg                                            
Suppository: 100mg                                        
Tablet: 75 mg

94/5/1

celecoxib Capsule: 100mg, 200mg 94/5/1
meloxicame Tablet: 7.5 mg; 15mg 94/5/1
ketorolac Injection: 30 mg/1ml 94/5/1
mefenamic acid Capsule: 250mg 94/5/1
naproxen Tablet: 250 mg; 500mg 94/5/1

piroxicam
Injection:10mg/ml                                             
Topical Gel: 1%                                               
Capsule: 10mg, 20mg

94/5/1

tolmetin Tablet: 200 mg 94/5/1

aspirin Tablet: 325 mg 94/5/1

acetaminophen
Tablet: 325 mg, 500mg                                      
Injection: 1000mg                                            
Suppository: 325mg, 125mg

94/5/1

acetaminophen + codeine Tablet: 500 mg +10mg 94/5/1

NONSTROIDAL ANTI-INFLAMMATORY AGENTS

ANTIMIGRAINE MEDICINES
 For treatment of acute attack 
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

diclofenac

Injection:75mg/3ml                                              
Suppository: 100mg                                       
Topical Gel: 1%                                           Tablet: 
25mg, 50mg,100 mg

94/5/1

dihydroergotamine Tablet: 2.5 mg 94/5/1
Ergotamine+ caffeine Tablet: 1mg+100 mg 94/5/1

ibuprofen 
Injection: 400mg, 800mg                                   
Oral liquid: 200 mg/5 ml                                
Tablet: 200 mg; 400 mg..

94/5/1

ketorolac Injection: 30 mg/1ml 94/5/1
naproxen Tablet: 250 mg; 500mg 94/5/1
sumatriptan Tablet: 25mg, 50 mg, 100mg 94/5/1

flunarazine Tablet: 5 mg, 10mg 94/5/1
propranolol Tablet: 10mg, 20 mg; 40 mg (hydrochloride). 94/5/1

94/5/1
94/5/1

Valproate Semi Sodium (Divalproex®) Tablet: 250mg, 500mg 94/5/1

Valproate Sodium Oral Suspention: 200mg/5ml                           
Tablet: 200 mg

94/5/1

chlorpromazine Injection: 50mg/2ml                                     
Tablet: 25 mg, 100mg

94/5/1

metoclopramide
Injection: 10mg/2ml                                            
Oral Drop: 4mg/ml                                               
Tablet: 10mg

94/5/1

promethazine Injection: 50mg/2ml                                      
Syrup: 25mg/5ml

94/5/1

dimenhydrinate Tablet: 50mg 94/5/1

diphenhydramine Syrup: 12.5mg/5ml                                     
Capsule: 50mg

94/5/1

ANTIEMETIC/ANTIVERTIGO AGENTS
Antidopaminergics

Anticholinergics

5-HT3 Receptor Antagonists

For prophylaxis 

Tablet: equivalent to 500 mg Valproate Sodium 
(slow release)(133mg+145mg)valproic acid/ valproate sodium (Depakine®)
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Granisetron (KYTRIL®) Injection: 3mg/3ml                                                  
Tablet: 1 mg

94/5/1

ondansetron Injection: 4mg/2ml, 8mg/5ml                                
Tablet: 4mg

94/5/1

Aprepitant (EMERND®) Capsule: 40mg, 80mg, 120mg 94/5/1

alprazolam (Xanax) Tablet: 0.5mg, 1mg 94/5/1
buspirone (Buspar) Tablet: 5mg,10mg, 15mg 94/5/1
clonazepam Tablet: 1mg, 2mg 94/5/1

diazepam. Injection: 10mg/2ml                                     Tablet 
: 2 mg; 5 mg.

94/5/1

hydroxyzine Syrupe: 10mg/5ml                                        Tablet: 
10mg, 25mg

94/5/1

lorazepam (Ativan) Tablet: 1mg, 2mg 94/5/1
meprobamate Tablet: 200mg 94/5/1
oxazepam Tablet: 10mg 94/5/1

amitriptyline Tablet: 25 mg (hydrochloride). 94/5/1
clomipramine Tablet: 10 mg; 25 mg (hydrochloride). 94/5/1
doxepin Capsule: 10mg, 25mg 94/5/1
imipramine Tablet: 25mg, 10mg 94/5/1
nortriptyline Tablet: 10mg, 25 mg 94/5/1
trimipramine Tablet: 25mg, 100mg, 94/5/1

maprotiline Tablet: 25mg 94/5/1

bupropion Tablet: 75mg, 100mg,150mg 94/5/1
trazodone Tablet:50mg, 100mg 94/5/1

duloxetine Capsule: 20mg, 30mg 94/5/1
venlafaxine Tablet: 37.5mg, 75mg 94/5/1

ANTIDEPRESSANTS
Tricyclic Compounds

Tetracyclic Compounds

Other Antidepressants

Serotonin and Norepinephrine Reuptake Inhibitors

Miscellaneous Antiemetics

ANTIANXIETY
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

sertraline (Zoloft®) Tablet: 25mg, 50mg, 100mg 94/5/1
fluoxetine a Capsule: 10mg,20 mg (as hydrochloride). a >8 years. 94/5/1
citalopram Tablet: 20mg, 40mg 94/5/1

tranylcypromine Tablet: 10mg 94/5/1

chlorpromazine Injection: 25 mg/2 ml                                    
Tablet: 25 mg

94/5/1

fluphenazine Tablet:1mg, 2.5mg, 5mg 94/5/1
perphenazine Tablet:2mg, 8mg 94/5/1
prochlorprazine Tablet: 5mg, 10mg 94/5/1

trifluoperazine Injection: 1 mg /ml.                                         
Tablet: 1mg

94/5/1

thiothixene Capsule: 1mg, 2mg, 5mg, 10mg 94/5/1

 haloperidol Injection: 5 mg in 1 ml ampoule.                   
Tablet: 0.5 mg; 5 mg.

94/5/1

clozapine Tablet: 25mg, 50mg 94/5/1
olanzapine Tablet : 2.5 mg, 5mg. 94/5/1
quetiapine Tablet: 25mg, 100mg 94/5/1

risperidone Tablet : 1 mg, 2mg. 94/5/1

ariprazole Tablet : 5mg 94/5/1

lithium Tablet: 300 mg.(as carbonate) 94/5/1

donepezil Tablet: 5mg,10mg 94/5/1

Benzisoxazole Derivatives

Quinolinone  Derivatives

OTHER ANTIPSYCHOTIC AGENTS

ALZHEIMER,S Agents 
CHOLINESTERASE INHIBITORS

Monoamino Oxidase Inhibitors

ANTIPSYCHOTIC AGENTS
Phenothiazine Derivatives

Thioxanthene Drivatives

Phenylbutylpiperadine Derivatives

Dibenzapine Derivatives

Selective Serotonin Reuptake Inhibitors
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

galantamin Capsule: 8mg, 16mg 94/5/1
rivastigmin Capsule: 1.5mg, 3mg, 4.5mg,6mg 94/5/1

memantine Tablet: 5mg, 10mg 94/5/1

chloral hydrate Syrup: 2.5%, 5% 94/5/1
flurazepam Capsule: 15mg 94/5/1
 zolpidem Tablet: 5mg,10mg 94/5/1

phenobarbital Injection: 200 mg/ml (sodium)                     Tablet: 
15 mg to 100 mg.

94/5/1

etomidate Injection: 20mg/10ml 94/5/1
ketamine Injection: 50 mg /ml in 10 ml vial. 94/5/1
etomidate Injection: 20mg/10ml 94/5/1
isoflurane Liquid; Inhalation: 100ml 94/5/1
ketamine Injection: 500mg/10ml 94/5/1
methohexital Powder for injection: 500 mg 94/5/1
midazolam Injection: 5mg/1ml, 15mg/3ml 94/5/1
Nitrous oxide Gas; Inhalation: 100% in cylinders 94/5/1

Propofol* Injectable Emulsion: 200mg/20ml, 500mg/50ml * Thiopental may be used as an alternative 
depending on local availability and cost

94/5/1

sevoflurane Liquid; Inhalation: 250ml 94/5/1
thiopental Powder for injection: 500 mg, 1000 mg 94/5/1

 Bupivacaine (MARCAINE®)

Injection: 0.25%; 0.5% (hydrochloride) in vial.    
Injection for spinal anesthesia: 0.5% 
(hydrochloride) in 4 ml ampoule to be mixed with 
7.5 % glucose solution.

94/5/1

 lidocaine

Injection: 1%; 2% (hydrochloride) in vial.            
Injection for spinal anesthesia: 5% 
(hydrochloride) in 2 ml ampoule to be mixed with 
7.5% glucose solution.                                 Topical 
gel: 2% (hydrochloride).

94/5/1

SEDATIVES AND HYPNOTICS, NONBARBITURATES

SEDATIVES AND HYPNOTICS, BARBITURATES

GENERAL ANESTHETICS

INJECTABLE LOCAL ANESTHETICS

NMDA RECEPTOR ANTAGONISTS
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Prilocaine (CITANEST®) Injection: 4% in 1.8ml cartridge 94/5/1

acetazolamide Tablet:250 mg 94/5/1
clobazam Tablet: 10 mg 94/5/1
clonazepam Tablet: 1mg, 2mg 94/5/1

diazepam. Injection: 10mg/2ml                                      Tablet 
(scored): 2 mg; 5 mg.

94/5/1

lorazepam (Ativan) Tablet: 1mg, 2mg 94/5/1
carbamazepine Tablet (scored): 200 mg. 94/5/1

ethosuximide Capsule: 250 mg                                                 
Oral liquid: 250 mg/5 ml

94/5/1

gabapentin Capsule: 100 mg, 300mg 94/5/1
lamotrigine Tablet:25mg, 50mg 94/5/1
levetiracetam Tablet:250 mg, 500mg 94/5/1

magnesium sulfate* Injection:200 mg/ml in 50 ml vial , 500 mg/ml in 
50 ml vial.

* For use in eclampsia and severe preclampsia and 
not for other convulsion disorders.

94/5/1

oxcarbazepine Tablet:150 mg, 300mg 94/5/1

phenobarbital Injection: 200 mg/ml (sodium)                        . 
Tablet: 15 mg to 100 mg.

94/5/1

phenytoin
Injection: 50 mg/ml in 5 ml vial (sodium salt)       
Oral liquid: 30 mg/5 ml.*.                               
Capsule: 100 mg (sodium salt).

94/5/1

pregabalin Capsule: 100mg, 150mg, 200mg 94/5/1

primidone Oral suspention: 250mg/5ml                         
Tablet: 50 mg, 250mg

94/5/1

sodium valproate

Injection: 400mg                                               
Oral liquid: 200 mg/5 ml.                                     
Tablet (entericcoated): 200 mg; 500 mg (sodium 
valproate)

94/5/1

topiramate Tablet: 25mg, 50 mg, 100mg 94/5/1
Vigabatrin (SABRIL®) Tablet: 500mg 94/5/1

 atracurium Injection: 10 mg/ml (besylate). 94/5/1
 Neuromuscular Blocker Agent Nondepolarizing

ANTICONVULSANTS

MUSCLE RELAXANTS- ADJUNCTS TO ANESTHESIA
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

cisatracurium Injection:5mg/2.5ml, 10mg/5ml, 20mg/10ml 94/5/1
Pancuronium Injection: 4 mg in 2 ml ampoule 94/5/1

Succnylcholine Injection: 500 mg/ml in 10 ml ampoule. 94/5/1

baclofen Tablet:10 mg, 25mg 94/5/1

diazepam. Injection: 10mg/2ml                                      Tablet 
(scored): 2 mg; 5 mg.

94/5/1

methocarbamol Injection: 1g/ 10ml                                               
Tablet: 500 mg.

94/5/1

tizanidine Tablet: 4 mg 94/5/1

dantrolene
Capsule: 25mg, 50mg, 100mg                         
Injection: 20mg

94/5/1

biperiden Tablet: 2mg 94/5/1
diphenhydramine Capsule: 25mg 94/5/1
trihexyphenidyl Tablet: 2mg 94/5/1

amantadin Capsule: 100mg 94/5/1
bromocriptine Tablet: 2.5mg 94/5/1
Carbidopa/levodopa Tablet: 10mg/100mg, 25mg/250mg 94/5/1
pramipexole Tablet: 0.5mg, 1mg 94/5/1
selegiline Tablet: 5mg 94/5/1

edrophonium Injection: 10mg/1ml 94/5/1
neostigmine Injection: 0.5mg/1ml, 2.5mg/1ml 94/5/1
pyridostigmine Tablet: 60mg 94/5/1

tetrabenazine Tablet: 12.5mg 94/5/1

Anticholinergics

Dopaminergic Agents

CHOLINERGIC MUSCLE STIMULANTS
Anticholinesterase Muscle Stimulants

CHOREA / HUNTINGTON DISEASE AGENTS

Neuromuscular Blocker Agent Depolarizing

SKELETAL MUSCLE RELAXANTS
Centrally Acting

Direct Acting

ANTIPARKINSON AGENTS
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

riluzole Tablet: 50mg 94/5/1

Hyaluronic acid derivatives Injection: 15mg 94/5/1

Botulinum toxin type A (Dysport®) Powder for Injection: 300 Units 94/5/1

glatiramer Injection: 20 mg/1ml 94/5/1
interferon beta-1a(Avonex) Injection: 30µg/0.5ml 94/5/1

clotrimazole Cream: 1%                                                   Lotion: 
1%

94/5/1

ketoconazole Shampoo: 1% 94/5/1
miconazole Cream or ointment: 2% (nitrate). 94/5/1
selenium sulfide Detergent based suspension: 2%. 94/5/1
terbinafine Cream: 1% 94/5/1

acyclovir Cream: 5% 94/5/1
mafenide Ointment: 85mg/g (60g) 94/5/1
mupirocin Ointment: 2%. 94/5/1
potassium permanganate Aqueous solution: 1:10 000. 94/5/1
Silver nitrate Solution:balk 94/5/1
silver sulfadiazine a Cream: 1%. a >2 months. 94/5/1
tetracycline Ointment: 3%. 94/5/1

 betamethasone a Cream or ointment: 0.1% (as valerate). a Hydrocortisone preferred in neonates. 94/5/1

calamine Cream: 8%                                                                         
Lotion :

94/5/1

clobetasol Ointment: 0.05%.Lotion : 0.05%. 94/5/1
floucinolone Ointment: 0.025%. 94/5/1
hydrocortisone Ointment: 1% (acetate). 94/5/1
momethasone Ointment: 1%. 94/5/1

Anti-infective medicines

Anti-inflammatory and antipruritic medicines

PHYSICAL ADJUNCTS

BOTULINUM TOXINS

MULTIPLE  SCLEROSIS

5) DERMATOLOGICAL MEDICINES (Topical)
 Antifungal medicines

AMYOTROPHIC LATERAL SCLEROSIS
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

triamcinolone Ointment: 0.1%.                                                 
Oral gel: 0.01% (Triamcor®)

94/5/1

aluminum chloride Balk 94/5/1
Aluminum acetate (Burrow,s solution) 5% Solution: 5% dilutade 1/40 or 1/20 94/5/1
Coal tar Shampoo: 94/5/1
Gentian violet Solution:1% 94/5/1

lidocaine 
Gel: 2%                                                                
Ointment:5%                                                           
Solution: 4% (Xylocaine)

94/5/1

lidocaine/prilocaine  (Emla) Cream: 2.5%/2.5% (5g) 94/5/1
lindane Lotion: 1% 94/5/1
tacrolimus Ointment: 0.1%. 94/5/1
diclofenac sodium Gel: 1% 94/5/1

 amidotrizoate                        (meglumin 
compound)

Injection: 370 mg iodine (as sodium + meglumine 
salt)/ml in 20 ml ampoule.

94/5/1

barium sulfate powder for suspention: 135 mg 94/5/1
Dimeglumine Gadopentate (Magnevist®) Injection: 469 mg/ml (15ml) 94/5/1
Meglumine Gadoterate (Dotarem®) Injection: 377 mg/ml, (15ml) 94/5/1
 iohexol                                  (Omnipaque®) Injection: 140 mg to 350 mg iodine/ml in 50 ml vial 94/5/1

Iodixanol                           (Visipaque®) Injection: 270 mg iodine /ml , 320 mg iodine /ml in 
50 ml vial

94/5/1

dipyridamol Injection: 10mg/2ml 94/5/1
fluorescein Injection: 10%in 5ml, 25% in 2ml 94/5/1
methacholine Solution For Inhalation: 100mg/5ml 94/5/1

Chlorphenamine a Injection: 10 mg in 1 ml ampoule a >1 year. 94/5/1
Dexamethasone Injection: 4 mg/ml in 1 ml ampoule 94/5/1
Epinephrine (adrenaline) Injection: 1 mg /1 ml. 1:1000 94/5/1

7) EMERGENCY AGENTES
1) MEDICINES USED IN ANAPHYLAXIS

Other Skin Products

6) DIAGNOSTIC AGENTS
 Radiocontrast media

OTHER DIAGNOSTIC AGENTS
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Hydrocortisone injection: 100 mg (as sodium succinate) in vial. 94/5/1
Methyl Prednisolone Injection: 500mg 94/5/1

charcoal, activated Bulk 94/5/1

Acetylcysteine Injection: 200 mg/ml in 25 ml vial.                      
Tablet: 200 mg ; 600 mg

94/5/1

Flumazenil Injection: 0.5 mg/5ml. 94/5/1

Methylthioninium Chloride (Methylene blue) Injection: 10 mg/ml (in 1ml or 10ml) 94/5/1

Naloxone Injection: 0.4 mg /1ml 94/5/1

Atropine Injection: 0.5 mg (sulfate) in 1 ml ampoule. 94/5/1

Pralidoxime (PAM) Injection: 200mg  vial 94/5/1

Protamine sulfate Injection: 50 mg/5ml. 94/5/1

Pyridoxine (Vitamin B6) Injection: 100 mg/2ml , 300mg/2ml 94/5/1

Pyridoxine (Vitamin B6) Injection: 100 mg/2ml , 300mg/2ml 94/5/1

Sodium polystyreneSulfonate (kayexalate®) Bulk 94/5/1

Calcium Gluconate Injection: 1g/10ml (10%) 94/5/1

Mesna Injection: 400 mg/4ml 94/5/1

Antidote Organophosphate Poisoning, Acetylcholinesterase-inhibiting, Neostigmin

Antidote heparin

Antidote Hydralazine

1-2 ANTIDOTES FOR DETOXIFICATION

Antidote Hyperkalemia

 Non-specific Antidote

Antidote Acetaminophen

Antidote Benzodiazepine

Antidote Methemoglobinemia

 Antidote Opioides

Antidote Isoniazide

Antidote Cyclophosphamid induced hemorrhagic

Antidote Digoxin
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

Digoxin immune fab Powder for injection: 40mg 94/5/1

Hyaluronidase Injection: 20 mg/2ml 94/5/1
Phentolamin Injection: 5 mg 94/5/1

Calcitonin Injection: 50 I.U/ml 94/5/1
Pamidronate Injection: 90 mg/10ml 94/5/1
Zoledronic acid Injection: 4 mg/5ml 94/5/1

insuline Injection:1000IU/10ml 94/5/1

Calcium carbonate Tablet: 500mg 94/5/1
Sevelamer (Renagel®) Tablet: 800mg 94/5/1

Glucagon Injection: 1mg (1unit) 94/5/1

Glucagon Injection: 1mg (1unit) 94/5/1

Edrophonium (Tensilon®) Injection: 10mg 94/5/1
Neostigmin Injection: 0.5mg, 2.5mg 94/5/1
Pyridostigmin Tablet: 60mg 94/5/1

leucovorin Injection: 30mg, 200mg                               Tablet: 
15mg

94/5/1

Amifostin Injection: 500mg 94/5/1

Amyl Nitrite Vapor for Inhalation: 0.3ml 94/5/1

Deferoxamin (Desferal®) Injection: 500mg, 2g 94/5/1

Antidote Methotrexate

Antidote Extravasation

Antidote Hypercalcemia

Antidote Hyperglycemia

Antidote Hyperphosphatemia

Antidote Hypoglycemia

Antidote Propranolol

Antidote Neuromuscular Blocking Agents

Detoxification Iron Toxicity

Detoxification of Arsenic, Gold, Mercury, Copper, Heavy metals

Antidote Cisplatin

Antidote Cyanide

Chelating Agents for Detoxification
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فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

penicillamine Capsule: 250mg 94/5/1
Dimercaprol (BAL in Oil) Injection:300mg/3ml (10%) 94/5/1

Estradiol valerate Injection: 10mg/1ml 94/5/1
Estradiol hemihydrate(Vagifem®) Vaginal Tablet: 10µg 94/5/1

Conjugated estrogens (PREMARIN®)
Powder for Injection: 25mg                        Tablet: 
0.625 mg, 1.25mg                             Vaginal 
Cream: 0.625mg/g

94/5/1

Raloxifene (EVISTA®) Tablet: 60 mg, 94/5/1

Progestrone Injection: 50mg/1ml 94/5/1
Medroxyprogestrone acetate Tablet: 5 mg 94/5/1
Megestrol Tablet: 20 mg, 40mg 94/5/1
Hydroxy Progestrone (PROLUTON®) Injection: 250mg/1ml 94/5/1

Ethinyl Estradiol/Levonorgestrel Tablet: 30 µg/ 0.15 mg 94/5/1
Ethinyl Estradiol/ Drospirenone Tablet: 30 µg/ 3mg 94/5/1
Ethinyl Estradiol/ Dsogestrel Tablet: 30 µg/ 0.15 mg 94/5/1

Medroxyprogestrone acetate Injection: 150mg/1ml 94/5/1

Levonorgestrel Tablet: 0.75 mg, 1.5mg 94/5/1

Clomiphene Tablet: 50mg 94/5/1
Gonadotropins Follitropin alfa (GONAL -f®) Injection: 450IU/0.75ml FSH activity 94/5/1
Human Chorionic Gonadotropin (HCG) Powder for Injection:5000units, 10000units 94/5/1

Gonadotropins Menotropins (HMG) Powder for Injection:150 units FSH activity/ 150 
units LH activity

94/5/1

8) ENDOCRINE & METABOLIC

Selective Estrogen Receptor Modulator

Progestins

Contraceptives Hormones

SEX HORMONES
Estrogens

Estrogen/ Progestin Combinations

Progestin- Only Products

Emergency Contraceptives

Ovulation Stimulants

26



فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

testosterone Injection: 200 mg/ml (enanthate) 94/5/1
Nandrolone decanoate Injection: 25mg/ml 94/5/1
Danazol Capsule: 100mg, 200mg 94/5/1

Finastride Tablet: 1mg, 5mg 94/5/1

Oxymetholone Tablet: 50mg 94/5/1

misoprostol Tablet: 200 micrograms.*

* For management of incomplete abortion and 
miscarriage, and for prevention of postpartum 
haemorrhage where oxytocin is not available or 
cannot be safely used.                                           * 
Only for use for induction of labour where 

94/5/1

Oxytocin Injection: 10units/ml 94/5/1

isoxuprine Tablet: 10 mg 94/5/1
nifedipine Capsule: 10 mg* *Immediate release 94/5/1

Alendronate Tablet: 10mg, 70mg 94/5/1
Pamidronate Injection: 90mg/10ml 94/5/1

Zoledronic Acid Injection: 4mg/5ml (Zolena®)                              
Injection: 5mg/100ml (Reclast®)

94/5/1

insulin aspart (Novorapid®) Injection: 300 IU/3ml (pen fill) 94/5/1

insulin regular (soluble) Injection: 1000 IU in 10 ml vial 94/5/1

insulin isophane (NPH) Injection: 1000 IU in 10 ml vial 94/5/1

BISPHOSOHONATES

ANTIDIABETIC AGENTS
INSULINES
Rapid-Acting Insulins

Short-Acting Insulins

Intermediate-Acting Insulins

Agents for Cervical Ripening

Oxytocics

Antioxytocics (tocolytics)

Anabolic Streoids

UTERINE- ACTIVE AGENTS

Androgens

Androgen Hormone Inhibitor

27



فرمولری بيمارستان شهيد بهشتی کاشان ١٣٩۴

Therapiutic 
Category Drug Name Dosage Form Description Date

insulin NPH/regular Injection: 1000 IU in 10 ml vial 70/30 94/5/1
insulin aspart protamine/aspart (Novomix®)  

Injection: 300 IU/3ml (pen fill)70/30

94/5/1

 insulin glargine (LANTUS®) Injection: 300 IU/3ml (pen filled) 94/5/1

glibenclamide Tablet: 5 mg. 94/5/1

acarbose (Precose) Tablet: 50 mg, 100mg 94/5/1

metformin Tablet: 500 mg (hydrochloride). 94/5/1

repaglinide Tablet: 0.5 mg, 1mg, 2mg 94/5/1

pioglitazone Tablet: 15mg, 30mg, 45mg 94/5/1

glucagon Injection: 1 mg/ml. 94/5/1
Diazoxide Tablet: 50mg 94/5/1
Glucose Injection: 50% 94/5/1

Tetracosactide (cosyntropin) Injection: 1 mg/1ml 94/5/1

Betamethasone Tablet: 0.5 mg 94/5/1
Betamethasone sodium phosphate Injection: 4 mg/ml 94/5/1
Betamethasone sodium phosphate/ 
Betamethasone acetate Injection: 3mg/3mg 94/5/1

Dexamethasone Tablet: 0.5 mg 94/5/1
Dexamethasone sodium phosphate Injection: 8 mg/2ml 94/5/1
Hydrocortisone Sodium Succinate Injection: 100 mg 94/5/1
Methyl prednisolone (as sodium succinate) Injection: 500mg 94/5/1
Methyl prednisolone (as acetate) Injection: 40 mg 94/5/1

GLUCOSE ELEVENTING AGENTS

ADRENOCORTICAL STEROIDS
Corticotropin

Glucocorticoids

Basal Insulins

Sulfonylureas

Alpha –Glucosidase Inhibitors

Biguanides

Meglitinide

Thiazolidinediones
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Therapiutic 
Category Drug Name Dosage Form Description Date

Prednisolone Tablet: 5mg, 50mg 94/5/1
Triamcinolone Acetonide Injection Suspension: 40 mg/ml 94/5/1
Triamcinolone Hexacetonide Intra- articular Injection: 20mg/ml, 100mg/5ml 94/5/1
Triamcinolone Hexacetonide Intralesional Injection: 25mg/5ml 94/5/1

fludrocortisone (acetate). Tablet: 0.1mg 94/5/1

levothyroxine Tablet: 0.1mg 94/5/1
Liothyronine Tablet: 50µg 94/5/1

Strong Iodine Solution (Lugol,s Solution) Oral Solution: 5% iodine + 10% potassium Iodide 94/5/1

methimazole Tablet: 5 mg. 94/5/1
 propylthiouracil Tablet: 50 mg. 94/5/1
potassium iodide (KI) Tablet: 60 mg. 94/5/1

Vasopressin Injection: 20 pressure units/ml 94/5/1

Desmopressin (DDAVP) Injection: 4µg/ml                                                 
Nasal spray: 10 µg/dose

94/5/1

octereotide Injection: 50µg/1ml 94/5/1

Calcitonin (Miacalcine®) Injection: 200 units/1ml                                    
Solution ; Intranasal: 200 units/dose

94/5/1

Sodium Benzoate Tablet:  500mg 94/5/1
Bromocriptine Tablet: 2.5 mg. 94/5/1
Cabergoline Tablet: 0.5 mg. 94/5/1

Allopurinol Tablet: 100 mg. 94/5/1
Colchicine Tablet: 1 mg. 94/5/1

OTHER ENDOCRINE &  METABOLIC

AGENTS FOR GOUT

Thyroid hormones and 

Iodine Products

Antithyroid Agents

POSTERIOR PITUITARY HORMONES

SOMATOSTATIN ANALOGS

CALCITONIN- SALMON

Mineralocorticoids

THYROID DRUGS
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Therapiutic 
Category Drug Name Dosage Form Description Date

Bismuth subcitrate Tablet:120 mg 94/5/1
metronidazole Tablet:250 mg 94/5/1
clarithromycin Capsule: 500mg 94/5/1
omeprazole Capsule: 20 mg 94/5/1

pantoprazole Tablet : 20 mg                                                   
Powder for injection: 40 mg

94/5/1

amoxicillin Capsule: 500mg 94/5/1

cimetidine Injection: 150 mg/2 ml                                        
Tablet : 200 mg

94/5/1

famotidine Tablet : 20 mg, 40mg 94/5/1

ranitidine Injection: 50 mg/2ml                                            
Tablet: 150 mg

94/5/1

omeprazole Capsule: 10 mg; 20 mg; 40 mg. 94/5/1

pantoprazole Tablet : 20 mg                                                   
Powder for injection: 40 mg

94/5/1

misoprostol* Tablet:100 µg, 200µg * administration to women are pregnant can cause 
abortion or premature birth (Vaginal use)

94/5/1

magnesium hydroxide Suspention: 8%. 94/5/1
Aluminium hydroxide/ magnesium 
hydroxide/simethicone

Suspention: 225mg/200mg/25mg per 5ml 94/5/1

Calcium carbonate Tablet: 500 mg 94/5/1

dicyclomine 
Injection:10 mg/1ml                                           
Syrup: 10 mg/5ml                                             
Tablet : 10 mg

94/5/1

hyoscine Injection: 20 mg/1 ml                                            
Tablet : 10 mg

94/5/1

propantheline Tablet: 15 mg 94/5/1

PROSTAGLANDINS

ANTACIDS

GASTROINTESTINAL ANTICHOLINERGICS / ANTISPASMODICS

9) GASTROINTESTINAL MEDICINES
HELICOBACTER PYLORI AGENTS

HISTAMIN H2 ANTAGONISTS

PROTON PUMP INHIBITORS
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Therapiutic 
Category Drug Name Dosage Form Description Date

mesalamine Tablet: 500 mg. 94/5/1

Mesalamine (ASACOL®) Enema Rectal:4g/60mlSuppositories Rectal: 
500mg, 1000mg

94/5/1

sulfasalazine Tablet: 500 mg 94/5/1

magnesium hydroxide Suspention: 8%. 94/5/1

senna Tablet: Eq 15 mg (sennoside B) 94/5/1

bisacodyl
Suppository: 10 mg.                                  
Tablet: 5 mg.

94/5/1

psyllium Powder: 6g 94/5/1

mineral oil Liquid Oral: bulk                                       Enema:  
bulk

94/5/1

Glycerin Suppository: 1g, 2g 94/5/1
lactulose Syrup: 10 g/15 ml. 94/5/1

polyethylene glycol (PEG) Powder for Solution: 70g 94/5/1

Castor oil Liquid Oral: 40g 94/5/1
sorbitol Powder: 5 g 94/5/1

bismuth subcitrate Tablet:120 mg 94/5/1
diphenoxylate / Atropine Tablet: 2.5 mg/0.025 mg 94/5/1
loperamide Tablet:2 mg 94/5/1

zinc sulfate* oral dosage form: 5 mg (Zn++)/5ml
* In acute diarrhea zinc sulfate should be used as an 
adjunct to oral rehydration salts.

94/5/1

Antidiarrheals

Medicines for diarrhea in children

Oral rehydration

 STIMULANT LAXATIVES

BULK-PRODUCING LAXATIVES

Emolliients

Hyperosmotic Agents

Bowel Evacuants

Miscellaneous Laxatives

Anti-inflammatory medicines

LAXATIVES
SALINE LAXATIVES
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Therapiutic 
Category Drug Name Dosage Form Description Date

oral rehydration salts (ORS)

Powder for dilution:1 L                                        
glucose: 111.0 mmol/L,sodium: 90 mEq or 
mmol/L,chloride: 80 mEq or mmol/L,potassium: 20 
mEq or mmol/L,citrate: 10 mmol/L,osmolarity: 245 
mOsm/L,glucose: 20 g/L,sodium chloride: 3.5 
g/L,potassium chloride: 1.5 g/L,trisodium citrate 
dihydrate+: 2 9 g/L

94/5/1

aprepitant Capsule: 40 mg; 80 mg; 125 mg. 94/5/1

dexamethasone
Injection: 4 mg/ml in 1 ml ampoule (as disodium 
phosphate salt).                                            Tablet: 
0.5 mg

94/5/1

domperidone Tablet: 10 mg 94/5/1

granisetron Injection: 3 mg/3ml                                              
Tablet: 1 mg

94/5/1

metoclopramide 
Injection: 5 mg (hydrochloride)/ml in 2 ml             
Oral liquid: 4 mg/1 ml                                    
Tablet: 10 mg (hydrochloride).ampoule.

94/5/1

ondansetron a
Injection: 2 mg base/ml in 2 ml ampoule (as 
hydrochloride)                                                  
Tablet: Eq 4 mg base.

a >1 month. 94/5/1

dimethicone Oral suspension: 40 mg/ 1 ml                               
Tablet: 40 mg

94/5/1

charcoal Tablet:250 mg 94/5/1

 pancreatic enzymes Tablet: 250 mg 94/5/1

Ursodiol Capsule: 300mg                                                   
Tablet:250 mg

94/5/1

sucralfate Tablet: 500 mg 94/5/1

GALLSTONE SOLUBILIZING AGENTS

OTHER GASTROINTESTINAL DRUGS

10) HEMATOLOGICAL AGENTS
Antiplatelet Agents

Antiemetic medicines

ANTIFLATULENTS

DIGESTIVE ENZYMES
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Therapiutic 
Category Drug Name Dosage Form Description Date

cilostazol Tablet: 50 mg 94/5/1
clopidogrel( Plavix®) Tablet: 75 mg 94/5/1

Eptifibatide (Integrilin®) Injection: 20 mg/ 10 ml vial, 75mg/100ml vial 94/5/1

dipyridamole Tablet: 25mg ,75 mg 94/5/1

bivalirudin Powder for injection: 250 mg 94/5/1

enoxaparine Injection: 2000 IU/0.2ml, 4000IU/0.4ml, 
6000IU/0.6ml, 8000IU/0.8ml

94/5/1

heparin sodium Injection: 5000 IU/ml. 94/5/1
warfarin Tablet: 5 mg (sodium salt). 94/5/1

protamine sulfate* Injection: 10 mg/ml in 5 ml ampoule. *heparin antagonist 94/5/1

reteplase (r-TPA)* Injection:18mg(10unit) *tissue plasminogen activators 94/5/1

streptokinase Powder for injection: 750000 IU , 1.5 million IU 
in vial.

94/5/1

hydroxyurea Capsule: 500mg 94/5/1

pentoxifylline Tablet: 400 mg 94/5/1

Recombinant Activated Factor VII 
(Arioseven®)

                                                                            
Powder for injection: 1.2mg (20KIU) 94/5/1

Antihemophilic factor VIII(Haemate® P)
Powder for injection:500 IU(factor VIII) +1200IU 
(von Willebrand factor) 94/5/1

Antihemophilic factor IX (Haemonine®) Powder for injection: 500 IU 94/5/1

aprotinin Injection: 10000 KIU/ml 94/5/1
tranexamic acid Capsule: 250mg, Injection: 500 mg/5ml 94/5/1
Oxidized cellulose (Surgicel) Chitohem Topical Pad, Topical Powder:2g 94/5/1

ANTIHEMOPHILIC AGENTS

HEMOSTATICS

Other Antiplatelet Agents

ANTICOAGULANTS

COAGULANTS

THROMBOLYTIC AGENTS

ANTISICKLING AGENTS

HEMORRHOLOGIC AGENTS

Aggregation Inhibitors

Glycoprotein IIb/IIIa Inhibitors
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Therapiutic 
Category Drug Name Dosage Form Description Date

Epoetin alfa (Eprex®) Injection: 2000 IU/ml, 4000 IU/ml, 10000 IU/ml 94/5/1
Filgrastim (GCSF) Injection: 300µg/ml 94/5/1
Pegilated Filgrastim (PRGAGEN®) Injection: 6mg in prefilled syring 94/5/1

 albumin Injection: 200 mg/ml in 50ml vial. 94/5/1
Gelatin modified (Hemaxel®) Injection: 500ml 94/5/1
Hetastarch (Hydroxy ethyl Starch 6.5% ) 
Voluven®

Injectable solution: 500 ml. 94/5/1

Immune Globulin Intravenous (IVIG) 
maltose(KEDRION)

Injection: 1g 94/5/1

Immune Globulin Intravenous (IVIG) glycine     
             (INTRATECT®)

Injection: 2.5, 5g 94/5/1

Antithymocyte Globulin (ATG Rabbit) Injection: 25mg 94/5/1
RH0 (D) IMMUNE GLOBULIN (HUMAN)     
                              (RhoGAM®)

Injection: 300µg 94/5/1

Tetanus Immune Globulin (Human)                    
              (Tetabulin®)

Injection: 250 unit 94/5/1

Botulism Immune Globulin (Human)                  
               (BIG-IV)

Injection: 100mg/2ml 94/5/1

Hepatitis B Immune Globulin Vial: 180 IU/ml 94/5/1

Polyvalent Snake Antivenom (pentavalent) Injection: 10ml 94/5/1
Scorpion Antivenin Polyvalent (Equine) Injection: 5ml 94/5/1

BCG Vaccine Powder for injection: 50mg 94/5/1

Diphtheria toxoids/ Tetanus toxoids / pertussis injection: 94/5/1

Haemophilus influenza type b (Influ Vac) injection: 0.5ml 94/5/1
Hepatitis B injection: 5ml 94/5/1

Pneumococcal polysaccharide vaccines Prefilled syring: 0.5ml (25mcg each of 23 
polysaccharide isolates)

94/5/1

ANTITOXINS & ANTIVENINS

AGENTS FOR ACTIVE IMMUNIZATION

HEMATOPOIETIC AGENTS

PLASMA  EXPANDERS

11) IMMUNOLOGIC & BIOLOGIC AGENTS
IMMUNE GLOBULINS
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Therapiutic 
Category Drug Name Dosage Form Description Date

Measles/ Mump/ Rublla (MMR) Powder for injection: 94/5/1
Measles vaccine injection: 94/5/1

poliovirus vaccine (Inactivated) Oral Solution: 0.1ml 94/5/1

Meningococcal conjugated vaccine (MCV4) Powder for injection: 94/5/1
Thyphoid Vaccine Injection: 25mcg/0.5ml 94/5/1
Rubella virus vaccine live Powder for Injection: /0.5ml 94/5/1
MUMPs Virus Vaccine Live Powder for Injection: /0.5ml 94/5/1
Tetanus Toxoids injection: 94/5/1

azathioprine Tablet: 50 mg 94/5/1
cyclosporine Capsule: 25 mg, 50mg 94/5/1
glatiramer Injection: 20mg/ml 94/5/1
Mycophenolate (CELLCEPT®) Tablet: 250 mg, 500mg 94/5/1
Tacrolimus (PROGRAF®) Capsule:  1mg 94/5/1

Peginterferon alfa-2a (PEGASYS®) Injection: 180µg 94/5/1
etanercept Injection: 50mg/ml 94/5/1
infliximab Powder for injection: 100mg 94/5/1
thalidomide Tablet: 50 mg, 100mg 94/5/1

hydroxychloroquine Tablet: 200 mg 94/5/1

methotexate Injection: 5 mg/2 ml; 50 mg/2ml                           
Tablet (scored): 2.5mg, 5mg

94/5/1

sulfasalazine Tablet: 500 mg 94/5/1

Tocopherol (vitamin E) Capsul: 400 IU                                            
Injection: 100 IU (as acetate)

94/5/1

vitamin A Injection: 50 000 IU /ml 94/5/1

12) NUTRIENTS & NUTRITIONAL AGENTS
VITAMINS
Fat-Soluble Vitamins

IMMUNOLOGIC AGENTS
Immunosuppressives

Immunomodulators

ANTIRHEUMATIC AGENTS
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Therapiutic 
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cholecalciferol (vitamin D3) Injection: 300000 IU (as acetate)/1ml 94/5/1

Calcitriol Injection:1µg/ml                                                 
Pearl: 0.25 mg

94/5/1

Phytonadione (Vitamin K1) Injection : 1mg/ml, 10mg/ml 94/5/1

Ascorbic acid (Vitamin C) Injection : 500 mg/5ml                                        
Tablet: 250 mg

94/5/1

Thiamin(vitamin B1) Tablet: 100 mg, 300mg 94/5/1
Vitamin Bcomplex (B1+ B2+ 
B6+Nicotinamide+Dexpanthenol)

Injection 94/5/1

Cyanocobalamin (vitamin B12) Injection :1000 mcg/1ml 94/5/1

Pyridoxine (vitamin B6)
Injection : 100 mg/2ml                                  
Tablet: 25 mg (hydrochloride).

94/5/1

Pantotenic acid (Vitamin B5) Tablet: 100 mg 94/5/1
Folic acid Tablet: 1 mg, 5mg 94/5/1

Water-Soluble Vitamins combination 
(Soluvit®) 

Injection: Vit B1 2.5mg + Vit B2 3.6mg + Vit B12 
5µg Nicotinamide 40mg + pantothenic acid 15mg + 
Vit C 100mg + Biotin 60 µg + Folic Acid 0.4mg / 
10ml

94/5/1

calcium gluconate Injection: 100 mg/ml in 10 ml ampoule. 94/5/1
calcium citrate Tablet: 500mg 94/5/1
calcium carbonate Tablet: 500 mg 94/5/1
Phosphate sodiume Tablet: 500 mg 94/5/1

Sodium glycero phosphate (Glycophose®)  Injection: 216mg/ml in 20 ml vial (1mmol/ml 
phosphate)

94/5/1

Magnesium oxide Effervescent Tablet: 150mg 94/5/1

ferric carboxy maltose (Ferinject®) Injection: 50 mg ferric/ml in 10ml vial 94/5/1
ferrous salt Tablet: equivalent to 60 mg iron. 94/5/1

ferrous salt + folic acid Tablet equivalent to 60 mg iron + 400 micrograms 
folic acid

(Nutritional supplement for use during pregnancy). 94/5/1

Iron sucrose (Venofer®) Injection: 100mg/5ml 94/5/1
Zinc sulphate Capsule: 220 mg (eq 5mg Zn) 94/5/1

Water-Soluble Vitamins

MINERALS

TRACE ELEMENTS
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Therapiutic 
Category Drug Name Dosage Form Description Date

Zinc gluconate Syrupe: 34.8mg (eq 5mg Zn)/5ml 94/5/1

seleniume Injection: 500 µg/10ml                                   
Tablet: 200 µg

94/5/1

sodium chloride  (NaCl) Injectable solution: 0.9% isotonic (equivalent to 
Na+ 154 mmol/L, Cl 154 mmol/L)., 0.45%, 5%

94/5/1

sodium bicarbonate Injectable Solution: 7.5 % , 8.4% 94/5/1

potassium chloride (KCl) Solution for dilution: 15% (equivalent to K 2 
mmol/ml and Cl 2 mmol/ml) [c].

94/5/1

Sodium citrate Injectable Solution: 4% 94/5/1

Oral rehydration salts(ORS) Powder for oral solution 94/5/1

intraperitoneal dialysis solution (of appropriate 
composition)I, II, III Parenteral solution. 94/5/1

Levocarnitine (L-Carnitine) Oral Solution :100mg/ml                                  
Tablet: 250 mg

94/5/1

Hematinic (Vit B12+ Vit C + Folic Acid + 
Ferrous Fumarate)

Capsule: 15µg+ 150mg + 1mg + 350mg (E.q o 115 
mg Iron)

94/5/1

Multivitamin (Vit A+ Vit D+ VitE+ Vit B1+ 
Vit B2 + Vit B6+ Vit B12+ Vit C + 
Nicotinamide)

Oral Drope : 1500IU + 400IU+ 5 IU+ 0.5mg+ 
0.6mg+ 0.4mg+ 1.5µg+ 35mg+ 8mg /ml                 
Syrup: 2500IU + 400IU+ 15 IU+ 1mg+ 1mg+ 
4.5µg+ 60mg+ 13.5mg / 5ml                        Tablet: 
5000 IU + 400IU+ 15 IU+ 1.5mg+ 1.7 mg+ 2 mg+ 
6µg+ 60mg+ 20 mg + Folic Acid 400 µg

94/5/1

Multivitamin  Therapeutic (Vit A+ Vit D+ 
VitE+ Vit B1+ Vit B2 + Vit B6+ Vit B12+ Vit C 
+ Nicotinamide + Folic Acid + Biotin 
+Calcium pantothenate + Ferrous Fumarate + 
Manganese sulfate + Zinc Oxide + Mo+ Cu+ 
Calcium Phosphate +  P (as Calcium 
Phosphate)

Tablet: 25000 IU + 1000IU+ 10 IU+ 20 mg+ 5 
mg+ 10 mg+ 5µg+ 150mg+ 50 mg + 1mg +0.25mg 
+ 11.6mg+ 10mg+ 0.5mg + 0.5mg + 5mg+ 0.1mg+ 
1mg+ 100mg+ 77.27mg

94/5/1

ELECTROLYTES

ORAL ELECTROLYTE MIXTURES

PERITONEAL DIALYSIS SOLUTION

AMINO ACIDS

NUTRITIONAL COMBINATION PRODUCTS

INTRAVENOUS NUTRITIONAL THERAPY
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Therapiutic 
Category Drug Name Dosage Form Description Date

Amino Acid combination Solution for injection: total amino acids 5%, 10% 94/5/1

dextrose Injectable solution: 5% (isotonic); 10% 
(hypertonic); 50% (hypertonic).

94/5/1

Fat Emulsion Emulsion for injection: 10% 94/5/1

calcium gluconate Injection: 100 mg/ml in 10 ml ampoule. 94/5/1

Sodium glycero phosphate (Glycophose®)  Injection: 216mg/ml in 20 ml vial (1mmol/ml 
phosphate)

94/5/1

Magnesium sulfate injection: 20%, 50% 94/5/1

potassium chloride (KCl) Solution for dilution: 15% (equivalent to K 2 
mmol/ml and Cl 2 mmol/ml)

94/5/1

sodium chloride (NaCl) Injectable solution: 0.9% isotonic (equivalent to 
Na+ 154 mmol/L, Cl 154 mmol/L)., 0.45%, 5%

94/5/1

sodium bicarbonate Injectable Solution: 7.5 % 94/5/1
Ringer (NaCl/ KCl/CaCl) Injectable solution:0.86%+ 0.3%+ 0.33% 94/5/1

Ringer,s Lactate (Na Cl/Na Lactate/ KCl/ CaCl) Injectable solution: 0.6%+0.31%+ 0.03%+0.02% 94/5/1

ferric carboxy maltose (Ferinject®) Injection: 50 mg ferric/ml in 10ml vial 94/5/1

seleniume Injection: 500 µg/10ml                                           
Tablet: 200 µg

94/5/1

peditrace® (Zn+ Cu+ Mn+ Se+ F) injection: 3.82µmol + 0.315 µmol+ 18.2 nmol+ 
25.3 nmol +30 µmol

94/5/1

brimonidine Drop: 0.2% 94/5/1

betaxolol Drop: 0.5% 94/5/1
timolol Drop: 0.25%; 0.5% 94/5/1

13) OPHTHALMIC & OTIC AGENTS
AGENTS FOR GLAUCOMA
Alpha-2 Adrenergic Agonists

Beta-Blockers

PROTEIN SUBSTRATES

CALORIC INTAKE

LIPIDS

MINERALS 

ELECTROLYTES

TRACE ELEMENTS
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Therapiutic 
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pilocarpine Drop: 2%; 4% 94/5/1

physostigmine Drop: 0.25%; 0.5% 94/5/1

acetazolamide Tablet: 250 mg. 94/5/1
dorzolamide (Trusopt®) Drop: 2% 94/5/1
brinzolamide ( AZOPT®) Drop: 1% 94/5/1
dorzolamide/timolol maleate soln (Cosopt®) Drop: : 2%/0.5% 94/5/1

latanoprost  (Xalatane®) Drop: 0.005% 94/5/1

diclofenac (Voltaren) Drop: 0.1% 94/5/1
ketorolac Drop: 0.5% 94/5/1

betamethason Drop:0.05% 94/5/1
dexamethasone Drop:0.1% 94/5/1
fluorometholone susp (FML) Drop:0.1% 94/5/1
hydrocortison Ophthalmic Ointment: 1% 94/5/1
prednisolone acetate Drop:1% 94/5/1

cromolyn sodium (Crolom) Drop:4% 94/5/1

naphazoline Solution (eye drops): 0.1% (hydrochloride). 94/5/1
phenylephrine Drop: 5% 94/5/1

azelastine Drop:0.05% 94/5/1

atropine sulfate Drop: 0.1%; 0.5%; 1% (sulfate). 94/5/1
cyclopentolate  (Cyclogyl) Drop: 0.5%; 1% 94/5/1
homatropine  Drop:2%, 5% 94/5/1

OPHTHALMIC ANTIHISTAMINES

CYCLOPLEGIC MYDRIATICS

Anti-infectives agents

Carbonic Anhydrase Inhibitors

Prostaglandins and Prostamides

NONSTEROIDAL ANTI-INFLAMMATORY DRUGS

CORTICOSTEROIDS

MAST CELL STABILIZERS

OPHTHALMIC DECONGESTANTS

Miotics, Direct-Acting

Miotics, Cholinesterase Inhibitors
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Therapiutic 
Category Drug Name Dosage Form Description Date

ciprofloxacin Drop:0.3% 94/5/1
chloramphenicol Drop: 0.5% 94/5/1

erythromycin Drop:0.5%                                                   
Ophthalmic Ointment:0.5%

94/5/1

gentamicin Drop:0.3%                                            Ophthalmic 
Ointment: 0.3%.(eye)

94/5/1

sulfacetamide Drop:10%, 20% 94/5/1
trifluridine Drop: 1% 94/5/1
tetracycline Ophthalmic Ointment: 1% 94/5/1

cyclosporine Drop:0.05% 94/5/1

Simple eye ointment Ointment 94/5/1

 Hydroxy Propyl Methyl Cellulose (Tearlose®) Drop: 0.3% 94/5/1

Hypromellose (Artelac®) Single- dose container eye Drop: 1.6mg/0.5ml 94/5/1
Carbomer 980 (Liposic ®) Ophthalmic Gel: 10g 94/5/1

Sodium chloride Drop: 5% 94/5/1

homatropine  Drop:2% 94/5/1
tetracaine Drop:0.5% 94/5/1

fluorescein Drop: 2%                                                                     
Injection: 10%, 25%

94/5/1

dexamethasone Drop:0.1% 94/5/1

ciprofloxacin Drop:0.3% 94/5/1
neomycin/polymyxin B/hydrocortisone Drop: 5mg+10000Units+10mg/ml 94/5/1

URINARY TRACT ANTI-INFECTIVES

OPHTHALMIC HYPEROSMOLAR PEREPARATIONS

OPHTHALMIC LOCAL ANESTHETICS

OPHTHALMIC DIAGNOSTIC PRODUCTS

OTIC CORTICOSTEROIDS

OTIC ANTIBIOTICS

14) RENAL & GENITOURINARY AGENTS

OPHTHALMIC IMMUNOLOGIC AGENTS

OCULAR LUBRICANTS

ARTIFICIAL TEARS
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Therapiutic 
Category Drug Name Dosage Form Description Date

Nitrofurantoin Tablet: 100 mg 94/5/1
sulfadiazine Tablet: 500 mg 94/5/1

 Sulfamethoxazole /Trimethoprim         (Co-
trimoxazole®) 

Injection : (400+80) mg/5 ml                              
Oral suspension: (200+40) mg/5ml                     
Tablet: (400+80) mg

94/5/1

Phenazopyridine Tablet: 100 mg 94/5/1

sodium bicarbonate Injectable Solution: 7.5 % in 50 ml vial 94/5/1
potassium citrate/citric acid Balk Powder 94/5/1
Sodium citrate/citric acid                    (Shohl,s 
solution)

Balk Solution: 94/5/1

Ascorbic acid (Vitamin C) Injection : 500 mg/5ml                                        
Tablet: 250 mg

94/5/1

Oxybutynin Tablet: 5 mg 94/5/1
Tolterodine Tablet: 2 mg 94/5/1

Bethanechol Tablet: 25mg 94/5/1

Sevelamer (Renagel®) Tablet: 800 mg 94/5/1

clindamycin Vaginal Creame: 2% 94/5/1
clotrimazole Vaginal Creame: 1% 94/5/1
Estrogen Conjugated Vaginal Creame: 0.625mg/1g 94/5/1
metronidazole Vaginal Creame: 0.75% 94/5/1

hydrochlorothiazide Tablet : 25 mg, 50 mg 94/5/1
metolazone Tablet : 5 mg 94/5/1

PHOSPHATE BINDERS

VAGINAL PREPARATIONS

DIURETICS
THIAZIDES DIURETICS

LOOP DIURETICS

INTERSTITIAL CYSTITIS AGENTS

URINARY ALKALINIZERS

URINARY ACIDIFIERS

ANTICHOLINERGICS

URINARY CHOLINERGICS
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Therapiutic 
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furosemide Injection: 20mg, 40mg                                          
Tablet: 40 mg

94/5/1

spironolactone (Aldactone) Tablet: 25mg, 100mg 94/5/1
triamterene/hydrochlorothiazide Tablet: 50/25 mg 94/5/1

acetazolamide Injection: 500mg                                         Tablet: 
250mg

94/5/1

mannitol Injection: 10%, 20% 94/5/1

isoproterenol Injection: 0.2 mg/ml 94/5/1
ephedrine Injection: 50 mg/ml 94/5/1

epinephrine Injection: 1 mg/ml (potency 1/1000), 1mg/10ml( 
potency 1/10000)

94/5/1

Salbutamol (albuterol)
Aerosol; Inhalation: 100µg/dose                       
Solution; Inhalation: 2.5mg/2.5ml                 
Syrup: 2mg/5ml

94/5/1

salmetrol Aerosol; Inhalation: 25µg/dose 94/5/1
terbutaline Tablet: 5mg 94/5/1
Formoterol (Foradil®) Powder in capsules Inhalation: 12µg 94/5/1

Sodium chloride Solution: 0.65%(Nasal Drop), 0.9% (for irrigation) 94/5/1

Aminophylline (theophylline ethylendiamine) * Injection: 250 mg/10ml *equivalent to 79% theophylline 94/5/1

theophylline Elixir: 50mg/5ml                                           
Tablet: 200mg

94/5/1

Ipratropium bromide (Atrovent®) Aerosol; Inhalation: 20µg/dose                      
Solution; Inhalation: 250 µg /2.5ml

94/5/1

Xanthine Drivatves

Anticholinergics

CARBONIC ANHYDRASE INHIBITORS

OSMOTIC DIURETICS

15) RESPIRATORY TRACT AGENTS
BRONCHODILATORS
Sympathomimetics

Diluents

POTASSIUM- SPARUING DIURETICS
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Therapiutic 
Category Drug Name Dosage Form Description Date

Tiotropium bromide (Spiriva®) Powder in capsules Inhalation:18µg 94/5/1

Ipratropium / salbutamol (Combivent®) Aerosol; Inhalation: 20µg/100µg per dose     
Solution; Inhalation: 500 µg/2.5mg in2.5ml

94/5/1

montelukast Tablet:10mg 94/5/1

 beclometasone Aerosol; Inhalation: 50 µg / dose, 250 µg / dose 94/5/1

Budesonide (Pulmicort®) Suspension; Inhalation: 0.5mg/2ml, 0.25mg/2ml    
Aerosol; Inhalation: 200 mcg/dose

94/5/1

Fluticasone Aerosol; Inhalation: 50 µg / dose,125 µg / dose, 
250 µg / dose

94/5/1

beclometasone Intranasal Spray: 50 µg / dose 94/5/1
Fluticasone Intranasal Spray: 50 µg / dose 94/5/1

Acetylcysteine (N-Acetylcysteine)
Injection:200 mg/10ml (for inhalation)          
Solution: 20% (2g/10ml)                                   
Tablet: 200mg, 600mg(effervescent)

94/5/1

Cromolyn sodium 
Nasal Spray: 2 g/100 ml                              
Powder in Capsules  for Inhalation: 20 mg

94/5/1

Budesonide/Formoterol (SYMBICORT®)   Aerosol; Inhalation: (160 µg /4.5 µg) / dose) 94/5/1

Fluticasone/ salmetrol (Serotide®) Aerosol; Inhalation: (125µg /50 µg) / dose), (250 
µg /50 µg) / dose)

94/5/1

Pseudoephedrine Syrup: 30mg/5ml                                          Tablet: 
30mg

94/5/1

phenylephrine Intranasal drop: 0.25%, 0.5% 94/5/1
Naphazoline Intranasal drop: 0.05% 94/5/1

Bractant (SURVANTA ®) Intratracheal Suspension: 200mg/8ml *(Natural Lung Surfactant) 94/5/1
Poractant Alfa (CUROSURF®) Intratracheal Suspension: 240mg/3ml 94/5/1

Mucolytics

Mast Cell Stabilizer

RESPIRATORY INHALANT COMBINATIONS

NASAL DECONGESTSNTS

LUNG SURFACTANTS

LEUKOTRIENE RECEPTOR ANTAGONISTS

RESPIRATORY INHALANT PRODUCTS
Corticosteroids

Intranasal Steroid
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Therapiutic 
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Bovin Lipid Extract Surfactant (BLES®) Intratracheal Suspension: 135mg/5ml 94/5/1

chlorpheniramine Injection: 10 mg/1ml                                   Tablet : 
4mg

94/5/1

Diphenhydramine Syrup: 12.5mg/5ml                                        
Tablet: 25mg

94/5/1

promethazine Injection: 50 mg/2ml 94/5/1

cetrizine Syrup: 5mg/5ml                                                 
Tablet: 5mg,10mg

94/5/1

Hydroxyzine Syrup: 10mg/5ml                                           
Tablet: 25mg,10mg

94/5/1

Cyproheptadine Tablet: 4mg 94/5/1
Levocetrizine Tablet: 5mg 94/5/1
Fexofenadine (TELFAST®) Tablet: 30mg, 60mg, 180mg 94/5/1

loratadine Syrup: 5mg/5ml                                            Tablet: 
10mg

94/5/1

cyproheptadine Tablet: 4mg 94/5/1

Ketotitifen Syrup: 1mg/5ml                                            Tablet: 
1mg

94/5/1

Dextromethorphan Syrup: 15mg/5ml                                                  
Soft Capsule: 15mg

94/5/1

Diphenhydramine Capsule: 25mg                                               
Syrup: 12.5mg/5ml

94/5/1

Guaifenesin Syrup: 100mg/5ml 94/5/1

bromhexine
Injection: 4mg/2ml                                             
Syrup: 4mg/5ml                                            Tablet : 
8mg

94/5/1

Guifenesin/ Pseudoephedrine/Chlorpheniramin Syrup: (100mg+30mg+2mg) /5ml (Expectorant®) 94/5/1

Pseudoephedrine/Chlorpheniramin (pediatric 
grippe®)

Syrup: (0.67mg +10mg) /5ml 94/5/1

DECONGESTANT, ANTIHISTAMINE, AND ANALGESIC COMBINATIONS

ANTIHISTAMINES

NONNARCOTIC ANTITUSSIVES

EXPECTORANTS

DECONGESTANT, ANTIHISTAMINE, AND EXPECTORANT COMBINATIONS
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Therapiutic 
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Diphenhydramine+ pseudoephedrine+ 
Acetaminophen (COLD STOP®)

Tablet: 25mg/30mg/500mg 94/5/1

ANTITUSSIVE 
Diphenhydramine Syrup: 12.5mg/ 5ml 94/5/1
Diphenhydramine+ Ammonium chloride+ Sodium 
citrate+Menthol Syrup: (12.5mg+125mg+50mg+ 1mg) /5ml 94/5/1

Dextromethorphan Syrup: 15mg/ 5ml 94/5/1

The End
by: Dr. Sedighe Sadat Sabet (Pharm.D)  
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